g

> T 03
wisd| e
N\ LI

--———v—*\é;:‘-:\—""""
FIRST TYPE BRAKE BAND
=DISCONTINUED=

(4a)

TRANSMISSION CASE

D

PLATE [769- BRAKE




ITEM

=t

[ B VLI S v B

—_—Pe— A —

10
11

13

15

18

17

18

19
20

rEB

26

27

28
29

30

{
i

BRAKES
(8se Plate 1769}

NOTS: Algo see pages 91 and 161 for gpeclal parts used on
Hough~Loader and Orchard Models,

PART PACKAGE CR
NUMBER  QTY. DESCRIPTION KIT NUMBER
3 n rg when for

R B e oy Job oo w350 onden 2 RODS G45EBAT

036723 2 BUSHING, pedal lever (bronze)

035467 2 WASHER, pedal lever retaining

910259 2 PIN, cotter, 5/32" x 1-3/4*

035938 2 PAD, pedal

(35034 2 PIN, pedal pad

900942 2 PIN, cotter, 3/32" x 5/8"

045117 2 ROD, locking pawl (5-1/4" long) (Used on tractors prior to #26)

045684 2 #30D, locking pawl (7" long) (Used on tractors after #5)

033068 4 #PIN, rod yoke

911063 4 #PIN, cotter, 1/16" x 7/16"

2060656 2 *YOKE, pawl rod

911040 2 #NUT, hex, 1/4"WF

035940 2 #PAWL, locking

035948 2 #PIN, pawl pivet

911040 2  #NUT, hex, 1/4"NF

204204 2 #LOCKWASHER, 1/4"

|||||| 1 STCP, pedal lever {no notches)} (Used or right psdal lever only on
tractors #142 thru #8341, Order RATCHET 045212)

045212 2  #RATCHET, pedal lsver (notched)

035180 2 CAPSCREW, hex-nd., 1/2"NC x 1-1/2"

904208 2 LOCKWASHER, 1/2"

910244 2 WASHER, plain, SAE std,, 1/2"

45276 2 SPACER (3/4" diam.}

» Tractors #142 thru #8341 used but half the quantities indicated
since on these tractors the parts were installed on the left
hand pedal lever only.

070343 2 3FRING, pedal lever
035935 2 PIN, btrake rod - front
910242 2 WASHER, plain, SAE std., 1/2"
900806 2 PIN, cotter, 1/8% x 1"
045217 2 ROD, brake
033072 2 PIN, brake rod - rear
510967 2 PIN, ecotter, 1/8" x 7/8"
045214 2 LEVER, brake shaft
AM-B8801 2 CAPSCREW, hex-hd,., 1/8"NC x 2"
504208 2 LOCKWASHER, 1/2"
0360897 2 KEY, #13 woodruft, 3/16" x 1°
(45213 2 SHAFT, brake
037002 2 BELLCRANK
028678 2 CAPSCREW, hex-hd., 1/2"NC x 2-1/2"
904208 2 LOCKWASHER, 1/2"
045460 P KEY, bellcrank {3/18" x 3/18" x 2")
045278 2 PIN, brake band
900806 4 FIN, cotter, 1/8" x 1"
NOYE : Hdmam 28 thru 80 were used on tractors prior to #12320
only,
——— 2 BAND ASSEMBLY (Includes items 35 and 36) (Order item 21)
037294 2 END, band adjustment
036034, 4 CAPSCREW, hex-hd., 3/8"NF x 1"
911041 4 NUT, hex, 3/8"NF
904206 4 LOCKWASHER, B/g"

(Continued)
a5




RRAKES (Continued)
(See Plate 1769)

PART PACKAGE OR
ITEM NUMBER  QfY. DESCRIPPION KIT NUMBER
NOTE: TItems 31 thru 34 were used as original eguipment on
tractors after #12319 only.

31 44468 2 BAND ASSEMBLY (Consists of itesm 32 thru 34)
22 044756 2 BAND WITH LINING (Includes items 35 and 28)
33 044785 2 BOLT, eye, band adjustment

045278 e FIN, band hinge
5% 1 ooosos 4 PIN, cotter, 1/8" x 1"
25 (45281 2 LINING, brake band
36 §11096 48 RIVET, tubular, brass, 3/16" x 1/4" (56 required on tractors

prior to #12320)
37 0385337 2 SFRING, band adjustment
38 0352356 2 PIN, swivel
39 037053 2 NUT, band adjustment
NOTE: Items 40 and 41 were used on trachers arfter #8823 only.

20 034791 1 GQUIDE, brake band - left

034792 1 GUIDE, brake band - right

U-2188 2 CAPSCREW, hex-hd., 3/8"NC x 1-1/8"
41 911041 4 NUT, hex, 3/8"NF

904206 4 LOCKWASEER, 3/g"
48 e 4 BUSFING, brake shaft {See TRANSMISSION CASE AND COVERS)
43 — 2 PIN, pedal lever (See TRANSMISSION CASE AND COVERS)
44 e - 2 DRUM, brake (See FINAL DRIVE)

. 86



